




























































































































M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 1 of 13

MAHARASHTRA POLLUTION CONTROL BOARD
Tel: 24010706/24010437
Fax: 24023516
Website: http://mpcb.gov.in
Email: cac-cell@mpcb.gov.in

Kalpataru Point, 2nd and
4th floor, Opp. Cine Planet
Cinema, Near Sion Circle,
Sion (E), Mumbai-400022

RED/L.S.I (R22)
No:- Format1.0/CAC/UAN
No.0000154055/CO/2302001917

Date: 27/02/2023

To,
M/s- Godavari Biorefineries Ltd.
180/1, 180/2, 187/1, 187/2,A/p- Sakarwadi (158-165,
167-178, 180/1,180/2, 181/1, 181/2, 187/1, 187/2,
188, 189, 199, 511, 139-2)
Kopargaon,Ahmednagar-Ahmednagar Your Service is Our Duty

Sub: Grant  of  3rd  Consent  to  Operate  (Part)  of  expansion  with
amalgamation  of  existing  Consent  to  Operate

Ref: 1. Consent to Operate granted vide No. Format 1.0/CAC/UAN No.
0000154055/CO-2302000126 dated 02/02/2023

2. Consent to Establish granted vide No. Format 1.0/CAC/UAN No.
0000120713/CE-2204000670 dated 12/4/2022

3. Environmental Clearance granted vide No. IA-J-110011/154/2019-IA-II (I)
dated 06/8/2021

4. Minutes of Consent Appraisal Committee meeting held on 27/12/2022

Your application No.MPCB-CONSENT-0000154055 Dated 24.11.2022
For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, III & IV
annexed to this order:

1. The consent to operate is granted for a period up to 31/08/2024
2. The capital investment of the project is Rs.211.39 Crs. (As per C.A Certificate

submitted by industry Existing CI is-Rs. 208.89 Crs + Expansion C.I. – Rs. 2.5
Crs)

3. Consent is valid for the manufacture of:
Sr
No Product Existing

Quantity
Proposed
Quantity Total UOM

Products
1 2-Ethyl-1-Butanol 7 0 7 MT/M
2 2-Ethyl Hexanol 1.3 0 1.3 MT/M
3 Ethyl Acetate 5400 0 5400 MT/M
4 Dilute Ethyl Acetate and Other Ester 30 0 30 MT/M



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 2 of 13

Sr
No Product Existing

Quantity
Proposed
Quantity Total UOM

5 Acetaldehyde 2000 0 2000 MT/M
6 Croto Di-Urea and Croto Resin 45 45 90 MT/M
7 Crotonaldehyde 500 500 1000 MT/M
8 1,3 Butylene Glycol 200 0 200 MT/M
9 Acetic Acid 598.85 0 598.85 MT/M
10 Dilute Acetic Acid 110 0 110 MT/M
11 Acetaldol 425 0 425 MT/M
12 Paraldehyde 60 0 60 MT/M
13 Crotonic Anhydride 8.33 0 8.33 MT/M
14 Crotonitrile 8.33 0 8.33 MT/M
15 Impure 1-3 Butylene Glycol 32.22 0 32.22 MT/M
16 Butanol 117.7 0 117.7 MT/M
17 2-Ethyl ,1,3 Hexane Diol 33.33 0 33.33 MT/M
18 3-Methoxy Butanol 25 0 25 MT/M
19 Dilute 3 Methoxy Butanol 2.7 0 2.7 MT/M
20 3-Methoxy Butyl Acetate 25 0 25 MT/M
21 3-Methyl 3-Pentene-2-One (MPO) 500 0 500 MT/M
22 Sodium Sulphate 245 0 245 MT/M
23 Ketone Mixture /(Perfumery Material Base) 197.5 0 197.5 MT/M
24 Absolute Alcohol(Fuel Grade from RS/IS) 2000 0 2000 MT/M
25 Acetaldehyde Oxime 20 0 20 MT/M
26 Ammonium Sulphate 15.97 0 15.97 MT/M
27 Acetaldehyde Diethyl Acetal 25 0 25 MT/M
28 Ethyl Vinyl Ether 25 0 25 MT/M
29 Acetonitrile 20 0 20 MT/M
30 Diethyl Oxalate 20 0 20 MT/M

31

Acetals- (534-15-6, 109-87-5, 462-95-3,
871-22-7, 4285-59-0, 13002-09-0,
10602-34-3, 4461-87-4, 7148-78-9,
5870-82-6, 6607-66-5, 3390-12-3,
3658-95-5, 94089-21-1)

15 0 15 MT/M

32

Esters- (623-70-1, 623-43-8, 14205-39-1,
7318-00-5, 24937-93-7, 105-54-4,
123-25-1, 131-11-3,6284-46-4, 142-92-7,
6259-76-3, 84-66-2 , 108-22-5, 96-33-3,
105-37-3, 109-60-4, 123-86-4, 93-92-5,
2155-60-4, 1608-72-6, 1516-17-2,
102-76-1, 109-94-4)

20 0 20 MT/M



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 3 of 13

Sr
No Product Existing

Quantity
Proposed
Quantity Total UOM

33

Other Aldehydes - (123-72-8, 97-96-1,
19780-25-7, 14371-10-9, 142-83-6,
101-86-0, 645-62-5, 123-05-7,
67801-65-4,27939-60-2, 1742-14-9,
530-45-0, 6728-26-3)

20 0 20 MT/M

34
Other Alcohol- (97-95-0, 104-76-7, 111-27-3,
111-28-4, 6117-91-5, 104-54-1, 78-83-1,
77-99-6, 1883-75-6 , 60-12-8, 98-85-1,
123-51-3, 142583-61-7)

20 0 20 MT/M

35 Ketones- (108-29-2, 565-61-7, 78-93-3,
67-64-1, 96-22-0, 98-86-2, 590-90-9) 15 0 15 MT/M

36 Nitriles- (107-12-0, 109-74-0, 78-82-0,
110-59-8) 20 0 20 MT/M

37 Ethers-( 109-53-5, 107-25-5, 111-34-2,
60-29-7) 15 0 15 MT/M

38 Others Salts- (532-32-1,7647-14-5,
7783-20-2 & 7757-82-6) 9.82 0 9.82 MT/M

39 Turbine- (Captive Power Plant) 5.6 0 5.6 MW
  
4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr
No Description Permitted (in

CMD) Standards to Disposal Path

1. Trade effluent 596 As per Schedule-I Recycle 100% to
achieve ZLD

2. Domestic effluent 200 As per Schedule-I On land for gardening
5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

1 S-1 Boiler (30 TPH) 1 As per Schedule -II
2 S-2 Boiler- 18 TPH ISGEC 1 As per Schedule -II
3 S-3 DG set -1000 KVA 1 As per Schedule -II
4 S-4 D. G. Set-590 KVA 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr
No Type of Waste Quantity UoM Treatment Disposal

1 Bio-Degradable Waste 408 Kg/Day Composting Used as mannure
2 Non-Biodegradable 272.5 Kg/Day Sale Sale to authorized party
3 STP Sludge 30.64 Kg/Day NA Used as mannure



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 4 of 13

Sr
No Type of Waste Quantity UoM Treatment Disposal

4 WTP Sludge 300 Kg/Day Landfilling Landfilling at own land
5 Dust 3 MT/Day Sale Sale to Brick Manufacturer
6 Boiler Ash 65 MT/Day Sale Sale to Brick Manufacturer

7 Insulation and
Glass wool waste 0.5 Ton/M Sale Sale to authorized party

7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for
treatment and disposal of hazardous waste:

Sr
No Category No./ Type Quantity UoM Treatment Disposal

1 37.3 Concentration or
evaporation residues 0.3 MT/Day Landfill CHWTSDF

2 1.6 Spent catalyst and
molecular sieves 3.65 MT/A Landfill/

Recycle*

Sale to
authorised
party /
CHWTSDF

3 1.4 Organic residues 8 CMD Incineration CHWTSDF

4
35.2 Spent ion exchange
resin containing toxic
metals

1.2 MT/A Incineration CHWTSDF

5 28.3 Spent carbon 31 MT/A Incineration CHWTSDF

6 36.1 Any process or
distillation residue 0.192 MT/Day Incineration CHWTSDF

7 35.3 Chemical sludge from
waste water treatment 1.5 MT/Day Landfill CHWTSDF

8 Used Discarded PPE's 01 MT/A Incineration CHWTSDF

9 5.1 Used or spent oil 1.2 KL/A Recycle Authorized
Recycler

  
8. Conditions under Batteries (Management & Handling) Rules, 2001:

Sr No Type of Waste Quantity UoM Disposal Path

1 Lead Acid Batteries 80.00 Nos./Y Sale to Authorized Party/Buy Back to
Dealer

 

Specific Conditions for used Batteries:
i. The applicant shall ensure that used batteries are not disposed of in any manner

other  than by depositing with the authorized dealer/  manufacturer/  registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIII to the M.P.C. Board.
iii. Bulk  consumers  to  their  user  units  may  auction  used  batteries  to  registered

recyclers only.
 



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 5 of 13

9. Conditions under E-Waste Management:
Sr No Type of Waste Quantity UoM Disposal Path

1 E-Waste 1.00 MT/A Sale to Authorized Party
10. The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry.
11. This consent should not be construed as exemption from obtaining necessary NOC/

permission from any other Government authorities.
12. This consent is issued with overriding effect on earlier Consent to Operate granted by

the  Board  vide  no.  Format  1.0/CAC/UAN  No.  0000154055/CO-2302000126  dated
02/02/2023

13. This  consent  is  issued subject  to  an order  passed or  may be passed by Hon'ble
National Green Tribunal in OA No. 68/2014.

14. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. F. No. IA-J-110011/154/2019-IA-II (I) dated 06/8/2021

15. Volatile Organic Compounds (VOCs)/Fugitive emissions shall be controlled at 99.97%
with effective chillers/modern technology.

16. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

17. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 27/12/2022

. This  consent  is  issued  as  per  communication  letter  dated  03/11/2022  which  is
approved by competent authority of the board.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 30000.00 TXN2211003504 24/11/2022 Online Payment
 Copy to:

 
1. Regional Officer, MPCB, Nashik and Sub-Regional Officer, MPCB, Ahmednagar
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 6 of 13

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As  per  your  application,  you  have  provided  Effluent  Treatment  Plant  (ETP)  of

designed  capacity  of  600.00  CMD  consisting  of  Primary  (Collection  tank,
Equalization tank, Flash mixer, Primary Clarifier/Primary Settling Tank, Anaerobic
Digester (UASB)), Secondary (Activated sludge process), Tertiary (Pressure sand
filter,  Activated  carbon  filter),  Advanced  treatment  (Reverse  osmosis,  Multi
effective  evaporator)  for  the  treatment  of  596  CMD  of  trade  effluent.

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  and  recycle  the  entire  treated  effluent  into  the  process  for  various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

2. A] As  per  your  application,  you  have  provided  02  Sewage  Treatment  Plant  of
designed capacity 200 CMD + 50 CMD for the treatment of 200 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

 

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50 mg/l
2 BOD 3 days 27oC Not to exceed 30 mg/l
3 COD Not to exceed 100 mg/l

C] The treated sewage shall be used on land for gardening within premise after
confirming above standards. In no case, sewage shall find its way outside factory
premises.

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine pits
or boiler feed 2222.50

2. Domestic purpose 215.00

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 253.50

 



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 7 of 13

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 0

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

 



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 8 of 13

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/prop

osed

Stack
Height(in

mtr)
Type of

Fuel
Sulphur

Content(in %) Pollutant Standard

S-1 Boiler ESP 52.00
Coal /

Biomass
5675
Kg/Hr

0.5
TPM 115

Mg/Nm3

SO2 1362
Kg/Day

S-2 ISGEC
Boiler ESP 30.00

Coal /
Biomass

3405
Kg/Hr

0.5
TPM 115

Mg/Nm3

SO2 817.2
Kg/Day

S-3
DG set
-1000
KVA

Acoustic
Enclosure 9.00

HSD
150

Ltr/Hr
1

TPM 115
Mg/Nm3

SO2 72
Kg/Day

S-4
D. G.

Set-590
KVA

Acoustic
Enclosure 6.00 HSD 65

Ltr/Hr 1
TPM 115

Mg/Nm3

SO2 31.20
Kg/Day

2. The Applicant shall  provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The  Applicant  shall  obtain  necessary  prior  permission  for  providing  additional  control
equipment  with  necessary  specifications  and  operation  thereof  or  alteration  or
replacement/alteration well before its life come to an end or erection of new pollution control
equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

SCHEDULE-III
Details of Bank Guarantees:

Sr.
No
.

Consent
(C2E/
C2O

/C2R)

Amt of BG
Imposed

Submission
Period Purpose of BG Compliance

Period
Validity

Date

1 C to O 10 Lakh Existing
Zero Liquid Discharge

to be achieved by
MEE/Incineration

31/8/2024 28/2/2025

2 C to O 5 Lakh Existing
Towards O&M of
Pollution Control

System
31/8/2024 28/2/2025

3 C to O 10 Lakh Existing Towards compliance
of consent conditions 31/8/2024 28/2/2025

 
 



M/s- Godavari Biorefineries Ltd./CO/UAN No.MPCB-CONSENT-0000154055/Indus-Id.1241 (27-02-2023
12:57:55 pm) /QMS.PO6_F02/00 Page 9 of 13

 BG Forfeiture History

Srno. Consent
(C2E/C2O/C2R)

Amount
of BG

imposed
Submission

Period
Purpose

of BG
Amount of

BG
Forfeiture

Reason of
BG

Forfeiture
NA

 BG Return details

Srno. Consent (C2E/C2O/C2R) BG imposed Purpose of
BG

Amount of BG
Returned

NA

SCHEDULE-IV
General Conditions:

1. Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
I shall ensure that e-waste generated by them is channelised through collection centre
or dealer of authorised producer or dismantler or recycler or through the designated
take back service provider of the producer to authorised dismantler or recycler

2. Bulk  consumers  of  electrical  and  electronic  equipment  listed  in  Schedule  I  shall
maintain records of e-waste generated by them in Form-2 and make such records
available for scrutiny by the concerned State Pollution Control Board